DEPARTMENT OF MEDICAL ONCOLOGY



   


 BEP SHEDULE (3 weekly)
       Saturday, 23 June 2012
NAME




Age:


Cycle:


Op. No:
Day: 1 





Date:
Tab: Empov D1 

Use only ½ NS

Infusions using dial flow

Inj: Decadron __mg+ Inj: Ondensetron __mg in 1 unit 1/2 NS.

1 Unit ½ NS short infusion

Inj: Etoposide __mg IV in 500ml ½ NS over 1 hour
Inj: CDDP __mg IV in 500ml ½ NS over 3 hour.

Inj: Bleomycin ____ IV in 100 ml NS over 15 minutes

Inj. Kcl 10 cc in 500 ml ½ Ns over 2 hours
Inj. Mgso4 2 cc in 500 ml Isolate E over 2 hours 

Inj. Lasix 20mg IV bolus

1.5 Lts oral fluid intake 


T.Larpose 1mg HS




DILUTIONS:
	No
	     Drug name
	         Form
	 Dose in mg 
	  Dilution in ml
	    Diluent

	1.
	   Etopside
	Liquid form
	100 mg
	5 ml
	   -------------

	
	
	
	20 mg
	1 ml
	     ------------

	2.
	Bleomycin
	  Powder form
	15 u
	5 ml
	Sterile water

	
	
	
	30 u
	10 ml
	Sterile water

	
	
	
	3 u
	1 ml
	Sterile water

	3.
	Cisplatin
	   Liquid form
	10 mg
	10 ml
	   ------------

	
	
	
	50 mg
	50 ml
	   ------------



	
	
	
	1 mg
	1 ml
	   ----------




NAME




Age:


Cycle:


Op. No:

Day: 2 








Date:
Tab: Empov D1 

Use only ½ NS

Infusions using dial flow

Inj: Decadron __mg+ Inj: Ondensetron __mg in 1 unit 1/2 NS.

1 Unit ½ NS short infusion

Inj: Etoposide __mg IV in 500ml ½ NS over 1 hour

Inj: CDDP __mg IV in 500ml ½ NS over 3 hour.

Inj: Bleomycin ____ IV in 100 ml NS over 15 minutes

Inj. Kcl 10 cc in 500 ml ½ Ns over 2 hours

Inj. Mgso4 2 cc in 500 ml Isolate E over 2 hours 

Inj. Lasix 20mg IV bolus

1.5 Lts oral fluid intake 



T.Larpose 1mg HS

         Medical Oncologist Signature

NAME




Age:


Cycle:


Op. No:

Day: 3 





Date:
Tab: Empov D1 

Use only ½ NS

Infusions using dial flow

Inj: Decadron __mg+ Inj: Ondensetron __mg in 1 unit 1/2 NS.

1 Unit ½ NS short infusion

Inj: Etoposide __mg IV in 500ml ½ NS over 1 hour

Inj: CDDP __mg IV in 500ml ½ NS over 3 hour.

Inj: Bleomycin ____ IV in 100 ml NS over 15 minutes

Inj. Kcl 10 cc in 500 ml ½ Ns over 2 hours

Inj. Mgso4 2 cc in 500 ml Isolate E over 2 hours 

Inj. Lasix 20mg IV bolus

1.5 Lts oral fluid intake 



T.Larpose 1mg HS
       
    Medical Oncologist Signature

NAME




Age:


Cycle:


Op. No:

Day: 4





Date:
Tab: Empov D1 

Use only ½ NS

Infusions using dial flow

Inj: Decadron __mg+ Inj: Ondensetron __mg in 1 unit 1/2 NS.

1 Unit ½ NS short infusion

Inj: Etoposide __mg IV in 500ml ½ NS over 1 hour

Inj: CDDP __mg IV in 500ml ½ NS over 3 hour.

Inj: Bleomycin ____ IV in 100 ml NS over 15 minutes

Inj. Kcl 10 cc in 500 ml ½ Ns over 2 hours

Inj. Mgso4 2 cc in 500 ml Isolate E over 2 hours 

Inj. Lasix 20mg IV bolus

1.5 Lts oral fluid intake 



T.Larpose 1mg HS

Medical Oncologist Signature
NAME




Age:


Cycle:


Op. No:

Day: 5
 





Date:
Tab: Empov D1 

Use only ½ NS

Infusions using dial flow

Inj: Decadron __mg+ Inj: Ondensetron __mg in 1 unit 1/2 NS.

1 Unit ½ NS short infusion

Inj: Etoposide __ mg IV in 500ml ½ NS over 1 hour

Inj: CDDP __ mg IV in 500ml ½ NS over 3 hour.

Inj: Bleomycin  ____  IV in 100 ml NS over 15 minutes

Inj. Kcl 10 cc in 500 ml ½ Ns over 2 hours

Inj. Mgso4 2 cc in 500 ml Isolate E over 2 hours 

Inj. Lasix 20mg IV bolus

1.5 Lts oral fluid intake 



T.Larpose 1mg HS






Medical Oncologist Signature

    DISCHARGE ADVICE
               Saturday, 23 June 2012
NAME




Age:

Cycle:


Op. No:

Tab: Pantodac 40 mg 1-0-1 for 3days (Empty stomach)

Tab: Domstal 10mg 1-1-1 for3days (1/2 hour before food)

Tab: Empov 1-0-0 for 5days(1/2 hour before food)

Tab: Dexa 8mg 1-0-1 for 3 days (after food)

Tab: Larpose 0-0-1 for 3 days (Bed time)

Post Chemo Instructions:


     
           TC Checking on:
 Check Total WBC weekly twice.

           Next Chemotherapy
on:
 Report back when TC < 4000

 Report back if there if Fever (or) Vomiting (or) Diarrhoea.

  Inj: bleomycin every week and cycle is once in 3 weeks
Dr. ARUNSESHACHALAM   M.D., DNB, MNAMS, DM

Mail-id: arunonco@gmail.

Contact No: 9626010005, 73 37 28 58 58
